INSTALLATION INSTRUCTION
01 - 06 Ford Escape
01 — 06 Mazda Tribute
4132

Parts List: o .
QTY (1) Hardware Kit including:

(1) Sidebar set
(4 ) Front mounting brackets

(2 ) Rear mounting brackets
(2) Bolt plates

(8) M8 x 30 mm hex. head bolt
(16) 3/8 x 1 ¥4” hex. head bolt
(24) 3/8” lock washer

(24) 3/8” flat washer

Tools required:
13 mm 9/16” Socket Ratchet
13 mm 9/16” Socket

Instructions: I Approximated installation time: 25 min.

1. Read and understand instructions completely before beginning installation.

2. Sidebar set consists of a driver and passenger side. Be sure to determine the correct side before installation, the fold extreme is
pointing to the front with the fold bent to outside.

3. Locate on the backside of the rocker panel, the threaded holes, as shown in Picture 1. Bolt front mounting brackets using M8 x 30
mm hex head bolts, 3/8" flat and lock washers. Leave loose. Picture 2.

4. Locate on the bottom of the rocker panel existing slots as shown in Picture 3. Then introduce a bolt plate through the hole beside
the existing slots as shown in Picture 4. Bolt rear mounting bracket to the bolt plate using 3/8 x 1 1/4" hex head bolts, flat and lock
washers. Leave loose. Picture 5.

5. Bolt mounting brackets to sidebar using 3/8 x 1 1/4" hex head bolts, flat and lock washers. Leave loose.

6. Make any final adjustments to the alignment of the sidebar on the vehicle and then tighten all of the fasteners. Repeat for the
opposite side.

7. You mav need to neriodicallv re-tichten the fasteners on vour sidebar

Assembly Diagram:

Picture 1 Picture 2
T
-"_'::E.'-":;f M8 x 30 mm hex.
gl head bolts

Holes rocker
panel location

N,

‘Front mounting
brackets

Picture driver side Picture driver side

Cleaning and Care instructions:
Protect the finish with a non-abrasive automotive wax, (e. g. Pure Carnauba) on a regular basis. The use of any soap, polish, or wax that
contains an abrasive is detrimental to the finish, as the compounds scratch the finish and cause corrosion.

Revised 04/02/05

G:\Usuarios\Disefio\Instructivos PDF\375\37167-1.Pdf 10f2 FODI7.003.E




INSTALLATION INSTRUCTION
4132

Picture 3 Picture 4

) 3
X A

Slots rocker panel
location

k o h Bolt plate

Picture 5

3/8 x 1 ¥4 hex.

3 head bolt
Rear mounting bracket

- P

Y.

Picture driver side

Cleaning and Care instructions:
Protect the finish with a non-abrasive automotive wax, (e. g. Pure Carnauba) on a regular basis. The use of any soap, polish, or wax
that contains an abrasive is detrimental to the finish, as the compounds scratch the finish and cause corrosion.

Revised 04/02/05
G:\Usuarios\Disefio\Instructivos PDF\375\37167-1.Pdf 20f2 FODI7.003.E



